Page 1 of 14

PBC3800 String Trimmer UT-15077-B

Boom & Head Assembly

-
-n*, n\\‘\l\\
0"
Q0
o
> ) © &
=)
™
\
\nww.m,ﬂ
unwmmuvum..me/: \\\\\
> o
Nr—

) \

o \\ . ™
g o

¢ @)%
2 Q 8
/\mv \

i 0 Do

iy .!..\-.me \ = ™ o

C

.
w0 N



PBC3800 String Trimmer UT-15077-B Page 2 of 14
Boom & Head Assembly

Ref#  Part Number Qty S/P/F  Description
1 04499 1 DRIVE SHAFT
2 JA991366 2 TIE-Cable
3 02077A 1 S  CABLE-Throttle
4  00597A 1 GRIP/HIP PAD
5 00737 1 /P SPRING-Tension
6 A03926 1 SLEEVING
7 04502 1 BAND-Hanger
8 00677 1 /P NUT-Hex
9 04025 1 BOLT & WASHER
10 02836 1 S  HARNESS-Shoulder
11 A04500 1 /P HOUSING-Driveshaft
12 02985 1 S DECAL-Warning
13 A04496 1 /P GEAR HEAD
14 03993 1 SCREW-Cap
15 03994 1 SCREW & WASHER-Mach (M6)
16 04111 1 SCREW-Grease
17 04579 1 WASHER-Blade
18 03996 1 WASHER-Blade
19 02258 1 NUT-Guard
20 03997 1 S NUT-Gear Head
21  A04019 1 /P STRINGHEAD-Complete
22 04139 1 CONNECTOR-Drive
23 04021 1 EYELET
24 04123 1 KNOB (L.H.)
25 04125 1 SPOOL w/Line
26 04121 1 /P SPRING
27 031641 1 S  BLADE-Tri-Arc (10")
28 1 MACHETE BLADE KIT Not Used On This

Model.
29 1 SPACER Not Used On This Model.



Page 3 of 14

PBC3800 String Trimmer UT-15077-B

Carburetor Walbro

r-

,1. -

[

k_\ /
%, 7 L _ A Amw
N

&)
ﬁu

Ilﬁn‘ﬂ!r.-..-

Aywm_n
m_,
ﬁ n«”A ‘1.

¢
a

r..A__ _hh
_
, .,,

_Ru_ _—..... w




PBC3800 String Trimmer UT-15077-B Page 4 of 14
Carburetor Walbro

Ref#  Part Number Qty S/P/F  Description
A03894A 1 /P Carburetor
A038931 1 Carburetor
1 A04042 1 /P Repair Kit Includes items 1-13
2  A04042 1 /P Repair Kit Includes items 1 -13
3 A04042 1 /P Repair Kit Includes items 1-13
4  A04042 1 /P Repair Kit Includes items 1 -13
5 A04042 1 /P Repair Kit Includes items 1-13
6  A04042 1 /P Repair Kit Includes items 1 -13
7  A04042 1 /P Repair Kit Includes items 1 - 13
8 A04042 1 /P Repair Kit Includes items 1 -13
9 A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
9  A04042 1 /P Repair Kit Includes items 1 -13
10 A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
10 A04042 1 /P Repair Kit Includes items 1 -13
11  A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
11 A04042 1 /P Repair Kit Includes items 1 -13
12 A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
12 A04042 1 /P Repair Kit Includes items 1 -13
13  A04041 1 Gasket/Diaphragm Kit Includes items 9 - 13
13 A04042 1 /P Repair Kit Includes items 1 -13
14 03188 1 Choke Lever and Rod



Page 5 of 14

PBC3800 String Trimmer UT-15077-B

Clutch & Ignition

\
\ wuwi o
A

s O
0 1w /

[ 0
{ .,me,/
Ay @ 2
0, QO
- I < © - ¥
w N -
- V ,
b n
o - n
e _9!47 o 0
e O
o \ / rc!,, ot - v

-
ﬂf y ..vd‘

N4 (
v/
-



PBC3800 String Trimmer UT-15077-B Page 6 of 14
Clutch & Ignition

Ref#  Part Number Qty S/P/F  Description
1 A02708 1 /P WIRE-Ignition
2 A02707 1 /P WIRE-Ignition, Ground
3 88052 2 /P SCREW-Sems Hex Hd (10-24 X 7/8")
4  02095S 1 S  MODULE-Ignition (Phelon)
5A  A04495 1 /P DRUM-Clutch
?6 1 RING-Snap
5B 1 DRUM-Clutch Not Used On This Model.
7 03948 1 /P RING-Snap
8 03949 1 BEARING-Ball
9A 06800 1 CASE-Clutch
9B 1 CASE-Clutch Not Used On This Model.
10A  A06798 1 COVER-Clutch Bearing
11 4 SCREW-Mach Hd (M5 X 22)
10B 1 COVER-Clutch Bearing Not Used On This
Model.
12 84008 4  S/IP  WASHER-Flat (#12)
13 82573 4 SCREW-Socket Hd (12-24 X 1 1/2")
14A  A06799 1 INSERT RING ASSY
15 1 SCREW-Socket Hd (M5 X 25)
16 1 WASHER-Lock (M6)
?17 1 WASHER-Flat (M6)
14B 1 INSERT RING ASSY Not Used On This
Model.
18 020521 1 SHIELD-Muffler (Flocked)
19 03419 1 PLUG-Crankcase
20  A02070 1 S CLUTCH
21  A04045 1 S SHROUD
22 64862 1 /P GROMMET
23 82572 3 /P SCREW-Socket Hd (12-24 X 3/4")
24 84008 3 S/P  WASHER-Flat (#12)
25 02657 1 DECAL-Conformity (Int'l Only)



Page 7 of 14

PBC3800 String Trimmer UT-15077-B

Intake Assy

D

Mwuuimw.

A




PBC3800 String Trimmer UT-15077-B Page 8 of 14
Intake Assy

Ref#  Part Number Qty S/P/F  Description
1 88079 4 SCREW-Sems Hex Hd (1/4-20 X 7/8")
2 02065 1 COVER-AIr Filter
3 02940 1 FILTER-Felt Air
4 02939 1 FILTER-Foam Air
5 01183 1 /P BULB-Primer
6 A03313 1 /P AIR FILTER BOX
7 03493 1 CAP-Limit
8 0143920 1 /P TUBING-Rubber
9 65016 1 /P GASKET-Carburetor
10 02074 1 SPACER-Carburetor
11 02075 1 SCREW-Carburetor Spacer (8-32 X 2")
12 01029 1 S  GASKET-Carburetor Spacer
13 88045 2 SCREW-Sems Hex Hd (8-32 X 1 1/4")
14  A03894 1 CARBURETOR-Walbro
15 9477220 1 S  TUBING-Rubber (5"
16 02067 1 /P FITTING-Fuel Inline
17 841031 2 WASHER-Flat
18 81009 2 /P NUT-Hex Machine



Page 9 of 14

PBC3800 String Trimmer UT-15077-B

PBC3800 Guard

e W

g )
o &2

(oo

) i W

I r 4
A_"____m_—- y ._____ 7
o S B

g



PBC3800 String Trimmer UT-15077-B Page 10 of 14
PBC3800 Guard

Ref#  Part Number Qty S/P/F  Description
47 03155 1 GRASS SHIELD
48  AO03152A 1 S DEFLECTOR-Bracket Kit
49 03998 2 SCREW & WASHER (Socket Hd.)
50 04003 2 SCREW-Machine (6MM)
51 04004 2 WASHER-Flat
52 03393 1 RING-Grass Shield
53 88182 3 SCREW-Machine Hex (M5 X 10)



Page 11 of 14

Ty

__.n"__ ) __._1-_

i
q

.‘ﬁ- »
<

o
< S

_ ")
boie Y

e _- — =

P

‘ --"J:...
._u_vw"

¢

PBC3800 String Trimmer UT-15077-B

PBC3800 Handles




PBC3800 String Trimmer UT-15077-B Page 12 of 14
PBC3800 Handles

Ref#  Part Number Qty S/P/F  Description
2  JA991366 3 TIE-Cable
6 A03926 1 SLEEVING
38 A00593 1 /P THROTTLE & SWITCH
39 81417 1 NUT-Hex
40 88183 1 SCREW-Pan Hd (M4 X 25)
41 82528 1 /P SCREW-Thread Form (6 X 3/8")
42 83086 1 WASHER-Lock
43  A00590 1 /P HANDLE BAR-Right
44  A04049 1 /P BRACKET-Handle Bar
45 04011 6 /P SCREW & WASHER
46  A00591 1 /P HANDLE BAR-Left



Page 13 of 14

PBC3800 String Trimmer UT-15077-B
Starter, Tank, Engine Internals & Muffler

4

/
/
/ ~N
S
/ e ,m\
/ /o \ Y .um\
/ ra.
/ (4 r
\\ ; .NuN.
\\ P — \m...-m,rm..--. —
\ @f/,
m....iM ‘,..mv <
/ /
\Mxmv@ A— \ w
7.“ .mv.n/J oo © <Y \,m Mm,w
HAS"Ped
& 37 xr e R
N V, 4 r, Ny
/Nkky J \ ) M“m N

N o
\V'd
/ A/ﬁ — R
/,.. y , / \
7 Yl Mw _Mm \\ \\
/
\m\ mmm,?\ Sy m
- Jﬂmm@/w mﬂw / \ My
/ A/\ p Ww \
W/Ay‘w,_ w \ / ~
. \\ /MWW“N \\ /
- \ \ —— mmmm m—— —
A A , (
\
Vi
) S
\Wieh-es

]

&N

AN
\,

{ / Ead

O AKNA/

A

PLOANIRY AN

SN AT TSN

uy
e (]



PBC3800 String Trimmer UT-15077-B Page 14 of 14
Starter, Tank, Engine Internals & Muffler

Ref#  Part Number Qty S/P/F  Description
1 A027001 1 SHORT BLOCK
2 A02579C 1 /P PISTON & PIN
3  01545A 1 S  RING-Piston
4 98197 1 S  SEAL-Shaft
5 93858 1 S  SEAL-Crankshaft
6 75078 1 KEY-Woodruff
7 80891 4 /P SCREW-Hex Hd (12-24 X 7/8")
8 93561S 1 S  SPARK PLUG (CJ6Y)
98217S 1 /P SPARK PLUG (RCJ-6Y) (Int'l Only)
9 03977 1 SPACER-Fuel Tank
10  A03559 1 /P TANK-Fuel
11 49422 1 S  FILTER-Fuel
12 9477240 1 S  TUBING-Rubber (10"
13 0143937 1 TUBING-Rubber (9 1/4")
14 02080 1 SPACER-Fuel Tank
15  AO00982A 1 FUEL CAP ASSEMBLY
16 02176 3 SCREW-Square Hex (10-23 X 2 1/2")
17 01543B 1 GASKET-Muffler
18  A02083 1 /P MUFFLER
19 01532 1 SCREEN-Spark Arrestor
20 015711 1 COVER-Exhaust
21 84003 1 /P WASHER-Flat (#10)
22 81206 3 S/P NUT-Locking Hex (10-32)
23 02064 1 SCROLL-Fan
24 82538 2 /P SCREW-Thread Form (10-24 X 3/4")
25  A02098 1 /P ROTOR ASSEMBLY
26 81257 1 /P NUT-Hex Jam (3/8-24)
27 83102 1 /P WASHER-Lock (3/8")
28 A03782 1 S STARTER-Complete
29 9789902 1 S/P  ROPE-Starter
30 02264 1 S  GRIP-Starter
31 A02104 1 /P SPRING & CONTAINER (L.H.)
32 02103 1 PULLEY-Starter
33 94062 1 /P WASHER (#10)
34 82409 1 /P SCREW-Thread Form (#10)
35 03654 1 GUARD-Wire
36 82537 5 /P SCREW-Thread Form (10-24 X 7/8")



